For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 81

7304 Tractor
Alternator

N
N WNJ P~
¢ \
o RG2S vv J \
RIS ,
_\ Iﬂfﬂl\ o A :A 8 @w
™ _
/ G
© @// \mw.\w mww,
N PS5 -
,‘ \ T GEe o o
y NMV '\ AN N
m,\m\\wwv // ‘, n._/_
& . \ T e\ w
BN N\ Il}.l i i
7 RW,W} N\ = R
R s \ > %
N \ ) A
S _, N
76 \ & i
/, _lfll .._-.,m e h ﬂ/.\v
» \
o \
J \
\ 7 \
/ (5 w \ & X
& — ,/ ) /
v \mj / ’
\ / Nmu‘me\\\\ P \// /
\ 4 // )
N ) <
\
. // Wn/
wmy \wmmmmmwww/)
x}m “mw“w A SNy
p V4 ) . \u&\\ .W mﬁ /I/Wlnwa %
¢ L “%‘\ NU,( WV»
e
- ﬂ(\ I7M§|HHW AHHM \Mﬂ \\ “ﬂ”
,cv,,ulmammw (M —\ J
~ n-\\\
v &
/ >y @
\ ﬁ () T
@ ® \\i‘f\\T, 4 -
// - Aﬁl\uvmk
,/7 _\ o Wum; d
\\__.‘ // N A mww

w

[@)]

\_
S e o0
/s, V ~=-
Vi \W, _i
A\.‘ \

/ S/

¥
(e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 2 of 81
Alternator
Ref#  Part Number Qty S/P/F  Description

1 BS-820938 1 Housing, Brush End

2 BS-820711 1 Pulley, Alternator

3 BS-820703 1 Cover, Brush

4  BS-825524 1 Alternator

5 BS-825385 1 Rectifier

6 BS-825388 1 Regulator

7 BS-820702 1 Screw, Rectifier

8 BS-825526 1 Housing, Drive End

9 BS-820819 1 Strap, Adjusting
10 BS-820275 1 Screw, Support Bracket
11 BS-820713 1 Spacer, Support Bracket
12 BS-825390 1 Rotor
13 BS-820213 1 Bracket, Support
14  BS-820690 1 Stud, Alternator
15 BS-825384 1 Retainer, Bearing
16  BS-825157 1 Connector, Terminal
17 BS-825387 1 Retainer, Brush
18 BS-820343 1 S  Screw, Alternator
19 BS-820270 1 Screw, Alternator
20 BS-820023 1 Screw, Adjusting Strap
21 BS-820069 1 Nut, Alternator
22 BS-820715 1 Screw, Brush Cover
23 BS-820701 1 Screw, Brush Retainer
24  BS-820702 1 Screw, Brush Retainer
25 BS-820702 1 Screw, Ground Terminal
26 BS-820705 1 Nut, Alternator Pulley
27 BS-820707 1 Screw, Brush End Housing
28 BS-820709 1 Nut, Brush End Housing

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 81

7304 Tractor

Auxiliary Hydraulic Loader Valve

T o
Ay ol

(=]

T Y N
e - /// \ /

|

)

NN
NN Y

I~
o

//

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Auxiliary Hydraulic Loader Valve

Page 4 of 81

Ref#  Part Number Qty S/P/F  Description
1 603-0813 1 S  Pivot Bracket Assembly
2 603-0862 1 Valve Handle Assembly
3  703-3598-0637 1 /P Loader Valve Mount Bracket
4  703-3972-0637 1 /P Fitting Mount Plate
5 703-3973-0637 1 /P Rear Fitting Mount Plate
6  710-0501 2 /P Hex Screw, 1/4-20, 2.00, Gr5
7  710-0599 2 /P Hex Wash. Hd. Tapp Screw 1/4-20 x .50
8  710-0604A 2 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .625
9 710-1260A 4 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .75
10 711-1611 1 Valve Pivot Shaft
11  711-1624 1 Valve Spool Link
12 711-1637 1 Ball Joint Pivot Stud
13  711-1642 1 Clevis Pin, .199 x .8125
14  712-0256 2 /P Jam Nut, 5/16-24, Gr2
15 712-0324 2 /P Hex Lock Nut, 1/4-20, Gr8, Nylon
16  713-3000 1 S  Chain Link
17  714-0104 1 S Internal Cotter Pin
18 716-0865 2 /P Snap Ring, .5
19 718-3138 1 S  Auxiliary Hydraulic Pump
759-3964 2 Pin, Dowel
759-3965 4 S  Bolt, Mounting
759-3966 1 Coupler, Splined
20 718-3140 1 Loader Control Valve
21  723-0488 1 S Ball Joint, .3125 Id x 5/16-24
22  727-3012 2 /P Fitting, 90° 6-6 Orb
23 727-3206 1 Tube, Tandum Pump Suction
24  727-3210 1 Tube, Hydraulic - Bucket Rollback
25 727-3211 1 Tube, Hydraulic - Bucket Dump
26  727-3212 1 Tube, Hydraulic - Boom Lift
27  727-3213 1 Tube, Hydraulic - Boom Lower
28  727-3224 2 Coupling, Male Hydraulic, 3/8-18
29  727-3225 2 Coupling, Female Hydr. 3/8-18
30 727-3226 1 Tube, Auxiliary Pump Pressure
31 727-3227 1 Tube, Valve Pressure
32 727-3228 1 Tube, Valve Return
33  727-3229 1 Tube, Valve Return
34 727-3261 2 Plug, Hydraulic Coupler - Male
35 727-3262 2 /P Plug, Hydraulic Coupler - Female
36 731-3353 1 Knob, 1.625 Dia x 3/8-16 Thd
37 731-3374 1 /P Washer, Indicator - Red
38  731-3375 1 /P Washer, Indicator - Yellow
39 731-3376 1 /P Washer, Indicator - Green
40  731-3377 1 /P Washer, Indicator - Blue
41  735-0696 1 Joystick Boot
42  737-3111 1 Fitting, 90° -8 Orb
43  737-3112 2 Fitting, Straight -8 Orb
44  737-3113 2 Fitting, Straight
45  737-3125 2 Fitting, Straight - 6 Orb
46  737-3129 4 Fitting, Bulkhead 3/4-16 x 3/8-18
47  737-3130 2 Fitting, Bulkhead 3/4-16 x 3/4-16
48  750-0845 1 S  Spacer,.341D x.50D x .31

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 81

7304 Tractor

Axle Assembly - 4WD (Part 1)

A
S

o
mmw. A
A

e

\ /
, AL\ {
T L UoeNy F
N BN
NN W NNV
B D0/ N\ R
4 mmy @~
Vmuw )} {- Amw_u ™
_ \\f. n\. _|
\\WWWFI,{/ M/_
\ & /J
[4p] ol
e WP
w..hn ﬂmw_ﬂ.\ Am_,,_ -
b T
MWMF!IIIW_/_ \MMMF?! . h‘\ d
‘ m,ﬂmm,.,hqu oy
R ™~
NumMK W“ﬂ] J- n._nJMMW.t\MWIP// //_
? o N W _W , i I -
(N “W 13
iy, <t
PR s
[ap]
\Z3F:

N \
",/
.

S I
<« A
r/

mmw =51

A

8§
. /r.”,,/,.rﬁ P N
,..//.rw» & maumm JM
ey @ ma.,fﬂ N V \
a e
N 2\
) ‘ff.,.l:n P / I”Lmiv t.nlrm y
R N S
B N w N
o N\ _\Nx ,, fm_u_mmumnnwu“i
MM/#IMN_MW.:V //
Ve ﬁ
o
O /s e
I . :
ay /&
o | (&, \
e mwn v\
U .,m e O\
en s ; N,
e e}
ey = e
//_
)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 6 of 81
Axle Assembly - 4WD (Part 1)

Ref#  Part Number Qty S/P/F  Description
1 IM-326021860 1 Housing Assembly, Axle Includes Ref. No. 2
2 IM-030500820 4 Pin, Dowel
3 IM-326345040 1 Housing, Axle LH
4  IM-398400440 1 Gauge, Oil Level
5 IM-322013110 2 Housing Assembly, Pinion Gear Includes Ref.
No. 2
6 IM-052300400 O-Ring
7  IM-040136204 Bearing, Ball
8 IM-040106303 Bearing, Ball
9 IM-036500047 Ring, Snap
10 IM-326240290 Gear, Final Pinion Idler

11 IM-322511091
12 IM-052300650
13 IM-322117840
14 IM-322117850
15 IM-326240280
16  IM-042532006

Shatft, Idler Drive
O-Ring
S  Housing, Final Drive LH
S  Housing, Final Drive RH
Gear, Final Drive Pinion
Bearing, Tapered

17  IM-040106006 Bearing, Ball
18 IM-050600038 Seal, OiIl

19 IM-064600016 Plug

20 IM-025100016 Washer, Seal

21  IM-025100012
22  IM-322212311
23  IM-326312330
24  IM-326370450
25 IM-050609043

Washer, Seal
S Housing, Final Drive
S  Wheel Hub/Shaft
Gear, Final Drive
Seal, Oil, 35mm x 55mm x 15mm

26  IM-040106205 Bearing, Ball
27  IM-040106206 Bearing, Ball
28 IM-036100030 Ring, Snap
29 IM-330310712 Kingpin

30 IM-334525190
31  IM-334525200

Arm, Steering LH
Arm, Steering RH

P NNNEFEENNNONONPENEPEENDNNNDNNNDNONNDDNDNNNEENNEDNNDDNDDN

32 IM-011511025 1 Bolt, M10 x 25

33 IM-011511030 Bolt, M10 x 30

34 IM-011510820 1 Bolt, M8 x 20

35 IM-011510825 Bolt, M8 x 25

36 IM-010311035 Bolt, M10 x 35

37 IM-010301212 Bolt, M12 x 12

38 IM-020900008 Nut, M8

39 IM-399234470 Collar

40 IM-010310825 Bolt, M8 x 25

41 IM-334712010 Rod, Tie

42 IM-334801170 Tie Rod End, LH Includes Ref. Nos. 44 thru 46

44 IM-334810207 Cover, Dust

45 IM-334810209 Nut, Castle, M12 x 1.25

46 IM-030103025 S Pin,Cotter

47 IM-334801150 Tie Rod End, RH Includes Ref. Nos. 44 thru
46

48 IM-020109029 Nut, Jam, LH Thrd
49 IM-020800014 Nut, Jam, M14 RH Thrd
50 IM-025100020 Washer, Seal

51 IM-040106304 \\\ A/ myﬂmowerf)a"t'g BOM

e



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 7 of 81
Axle Assembly - 4WD (Part 1)

Ref#  Part Number Qty S/P/F  Description
52  IM-199280540 AR Shim, 0.2T
53  IM-199280550 AR Shim, 0.5T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 81

7304 Tractor

Axle Assembly - 4WD (Part 2)

<t

\, 5\ ,_
o) _‘n.uuunmnn”.ﬁ..u\ \

...ﬂ.._
1!////// h d
— “\ __%WM 2
ZZTN [vo] P ©
™ \n\vmy | ’ \.Vu./@,,mm%
\\“““lwv -7 \\\\ ‘\\‘, ‘ﬂ“"W”HMummnm 4
An.\“mm \ f ﬁ N
run“““
(&
it g
-
S
Jm_ ”nm...l\‘ v
llll{..rJlJ'V \W
P o
< .\nnnH“Hllll.-',
=
\\\\\\\!. \\N
T \g\
[ /14
) o
X ‘\u <“ Hl\\\ | ” \\ / .////
\\\-‘.,MK\ L)) .& 4 |

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor

Axle Assembly - 4WD (Part 2)

Page 9 of 81

Ref#  Part Number Qty S/P/F  Description
1 IM-322017890 1 Mtg. Bracket, Axle Front Includes Ref. No. 2
2  IM-398510090 1 Bushing
3 IM-322017900 1 Mtg. Bracket, Axle Rear Includes Ref. No. 4
4  |M-398510450 1 Bushing
5 IM-050301140 1 Seal, Oil
6 IM-399261550 1 Washer, Thrust
7 IM-050309056 1 Seal, Oil
8 IM-399261580 1 Washer, Thrust
9 IM-060620000 2 Fitting, Grease
10  IM-395910030 1 Shim Kit, Service Only
11 IM-399234160 1 Collar
12 IM-052100210 1 O-Ring
13  IM-020109079 1 Nut
14 IM-326211011 1 Shatft, Differential LH
15 IM-326211021 1 Shaft, Differential RH
16  IM-199280630 AR Shim, 0.1T
17  IM-199280640 AR Shim, 0.2T
18  IM-199280650 AR Shim, 0.5T
19 IM-040106305 1 Bearing, Ball
20 IM-399211140 1 Spacer
21  IM-040156305 1 Bearing, Ball
22  IM-326110490 1 Housing, Differential
23 IM-399310150 3 Plate, Locking
24  IM-010110816 6 Bolt, M8 x 16
25 IM-326130160 1 Shaft, Pinion
26  IM-030300540 1 Pin, Spring
27  IM-322050621 1 Gear Set, Ring and Pinion
28 IM-326160060 2 Gear, Pinion
29 IM-399261070 2 Washer, Thrust
30 IM-326140200 2 Gear, Differential
31 IM-040106304 2 Bearing, Ball
32  IM-399211130 1 Spacer
33 IM-199281030 AR Shim, 0.1T
34 IM-199281040 AR Shim, 0.2T
35 IM-199281050 AR Shim, 0.5T
36 IM-399260530 1 Washer, Thrust
37 IM-199281240 AR Shim, 0.1T
38 IM-199281250 AR Shim, 0.2T
39 IM-199280430 AR Shim, 0.5T
40 IM-042530205 2 Bearing, Tapered Roller
41  IM-050209004 1 Seal, Oil

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 81

WWW.mymowerparts.com

Battery And Electrical

7304 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Battery And Electrical

Page 11 of 81

Ref#  Part Number Qty S/P/F  Description
629-3060 1 Harness, Main Wire Not Shown
2 703-4104-0637 1 /P Strap, Battery Holddown
3 7034131 1 S Bracket, Fuse Center
4  710-0206 2 /P Screw, Hex Cap, 1/4-10 x .875 GR5
5 710-0599 2 /P Screw, Hex Wash Hd. Tapp 1/4-20 x .5
6 712-0324 2 /P Nut, Hex Nylon Insert Lock, 1/4-20
7 712-0421 2 Nut, Wing w/Bell Washer, 5/16-18
8 725-3174 1 S  Battery, 500 cca Dry
9  725-3273 1 Switch, PTO Reverse Override
10 747-3433 2 Rod, Battery Holddown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 12 of 81

7304 Tractor

Camshaft And Valves

@ — o

AM. H_, l
N
— \
b Jmmwww // /r,
[ B/ % ¢
A \\ 1<

( ’ N“% =
o @ Ly,
A h‘@@_

{.\

_ ﬂ rd
- . i 3
- [ \\\ h o f
2 (o
r o
mw N
A.r e - mw ) \\L_ S
o :ﬁ, wm al N 0 mme— vjv
o~ \\\h \VV \\\_ mmw \\ﬁ 4
Nw ] m e ] /
/& @.M (
. a‘n-.....i ol
[
0
_ N
@ " J
A ol
A o~ e s
mF \m\\.m,u [aY \mww vAV M,_
M \IJ N‘_NNV \\\\ dm,
P gmmwu. = uA-\ u_
[ M\mwvr .mm muv »\\\\
= A,ANMM Y
- _»8
mﬁ, =
N )
0 o
™ —\ -
To)
- )
o _
o
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Camshaft And Valves

Page 13 of 81

Ref#  Part Number Qty S/P/F  Description
1 BS-820177 3 Washer, Flat
2 BS-820404 3 Valve, Exhaust
3 BS-820403 3 Valve, Intake
4  BS-820406 6 Spring, Valve
5 BS-820032 3 Screw, Hex, 6mm
6 BS-820111 6 Retainer, Valve
7 BS-825042 6 Keeper, Valve, Set of 2
8 BS-820075 1 Screw, Metric
9 BS-820110 6 Tappet, Valve
10 BS-820936 1 Camshaft
11 BS-820070 3 Nut, Hex Metric
12 BS-825041 6 Adjuster, Rocker Arm
13 BS-820065 3 Washer, Spacer
14  BS-820113 6 Cap, Valve
15 BS-820105 1 Screw, Metric
16 BS-691639 1 Key, Timing
17 BS-820112 6 Seat, Valve Spring
18 BS-820003 2 Retainer
19 BS-820613 1 Gear, Cam
20 BS-820405 6 Seal, Valve
21 BS-820109 6 Rod, Push
22 BS-820387 6 Arm, Rocker
23 BS-825093 1 Shaft, Rocker Arm
24  BS-820106 3 Support, Rocker Arm
25 BS-820044 2 Spring, Rocker Shaft
26 BS-820118 1 Retainer, Camshaft

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 81

7304 Tractor
Controls

[
)
A F/
\. //
’ N
g1 N
MNH/ ,/
N\
//”/
AN
AN
A\
//
/4.T ;;;;;;;;
\\
A\
AW
\\
\

4 “
s

B P 1 i ST <o) .

/. 9 \\ﬁ _I/iv A @ N\ <L
/ _ \mw llllll .-'/ v Amm - »
1 ﬂ“ NER
‘.\r _Mh_ |||||||| A ///
7N ¥ oo M\MWW\ /o N
,,\wmu A \
S . \RM\\\ ap) N\
P e \
// WUN n/_ L p— \\ \ IV_‘.AMx\W\.mmrl _,_! ﬂﬂ/
,, i 4 SR \

' nun b IIIIII/JP\ < J'me / : ¢

> L ¥
| r_.nulllll\uul\-‘va lMﬂv \ \ \\ Wm \k\mm_ / mu_.

n)
£ pe— 4
_| —t ‘.lm% \\ \\ AN
% IO\
S0 R YN

© o < TR \_ © AN

\ g R éﬁ N mm N

S TR TN

’ Qm_l . N l.._m// ,..mww,ﬂ/mﬂmh“m.mwwr‘r
/RN wss
4_- _i«:r:ivun M,WV / agw @ - A..,v.

.fHHHIIHMV M “/ _
= WL \W o ®

™ uuuﬁuww MMJ?// /ﬂﬁ/ mw -

- AN

:::::: mrmmmﬁ S VW/ // r/

e A/ \ , / /ﬁ”/

%mwv d d ﬂ /wf

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 15 of 81
Controls
Ref#  Part Number Qty S/P/F  Description
1 603-0671 1 Shaft Assembly, Brake
2 603-0672 1 S  Shaft Assembly, Forward
3 603-0673A 1 Link Assembly, Pedal
4  603-0674A 1 Plate, Bearing
5 603-0678 1 Link Assembly, Brake LH
6 603-0679A 1 Link Assembly, Parking Brake
7  603-0680 1 Link Assembly, Brake RH
8 603-0749 1 Shaft Assembly, Differential
9 603-0770 1 Link, PTO Select
10 703-3152 1 Bracket, Reverse Switch
11  703-3541 1 Bracket, Differential Pivot
12 703-3571 1 Handle, PTO
13  703-3575 1 Link, Differential Pivot
14 703-3582 1 Bracket, Diff. Actuator Mtg.
15  703-4099 1 S  Bracket, Reverse Switch
16  710-0599 2 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
17  710-0642 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x .75
18 710-1260A 12 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
19  710-0654A 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.0
20 711-0415 1 S  Pin, Clevis, 3/8 x 1.75
21  711-0723A 3 S  Ferrule, 3/8-24 x .375 Dia. Hdn
22  711-1362 3 Ferrule, Brake
23  711-3397 1 Ferrule, 3/8-24 x .37
24  712-0239 3 S Nut, Hex Lock, 1/2-20
25  712-0379 1 /P Nut, Hex Flange Lock, 3/8-24
26 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
27 712-0711 1 /P Nut, Hex Jam, 3/8-24
28  712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
29  712-3077 2 /P Nut, Hex, M8 x 1.25 GR8.8
30 713-3000 1 S  Link, Chain
31 714-0104 11 S  Pin, Internal Cotter
32 714-0147 2 /P Pin, Internal Cotter
33  714-3020 1 /P Pin, Internal Cotter
34 725-3164A 1 S Switch, Plunger
35 725-3191A 1 S  Switch, Plunger
36  727-04033 1 S  Cylinder, Damper
37 731-3296 1 Pedal, Brake
38  731-3299A 1 Pedal, Forward/Reverse
39 731-3320 1 Pedal, Differential
40 731-3321 1 Grip, Handle
41  732-0324 2 Spring, Compression
42  732-0756A 1 S  Spring, Torsion
43  732-0859 1 S  Spring, Rev/No Cut
44  732-3065 1 Spring, Compression
45  732-3117 1 Spring, Switch Actuator
46  732-3118 1 Spring, Extension
47  736-0173 3 /P Washer, Flat, .28 x .74 x .063
48  736-0185 2 S  Washer, Flat, .375 x .738 x .063
49  736-0232 1 S  Washer, Wave, .53 x .78 x .013
50 736-3019 3 Washer, Flat, .53 x .1.06 x .134
51  736-3069 1 Washer, Flat, .53 x .875 x .15
52  738-0509 1 Screw, Shoulder, .50 x 1.825
53

738-0533 WWW. my.mov\?erlﬁm§|@@ , 498 X 1.635



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 16 of 81
Controls
Ref#  Part Number Qty S/P/F  Description
54  738-0689 1 S  Screw, Shoulder, 1/2 x .180: 3/8-24
55  741-0491 2 Bearing, Nylon. .50 ID x .341
56  741-0598 2 S  Bearing, Hex Flange, .752 ID
57  741-3073 2 S Bearing, Flange, .375 x .58 x .25
58 741-3074 2 Bearing, Flange, .626 x .938 x .344
59 741-3084 2 Bearing, Flange, .751 x 1.125 x .375
60 747-3396 1 Rod, Hydro Control
61  747-3399 1 S Rod, Brake, LH
62  747-3400 1 Rod, Brake, RH
63 747-3414 1 Rod, PTO Control
64  747-3428 1 Rod, Diff. Lock Control

WWW.mymowerparts.com



Page 17 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor

f FEm== Ja— o <t \ et - @)
\\ oy eSSy | e \ O
] e 2P e 3
-2 4 R _
/ 3 — o %)
\\ \mmﬂm\\ Yo AW} o e =
/ .h\ ¥, N rAnln,"nnnw“.mN o MJ H
\ &“S{HHH“\\ ] AA Y ’y va \\“““\
\ A \ .“““uw%\uymmw.\ R_RE P~ yrld O
VAR \ 4 VI ) ,.\v \\\‘““\
\ \\ = \“ ! /f”,, UWHHK._ ..mm r \\ \‘\xw‘
/ m._“\ A V/ ,,/ N \ \“ ““\
AA // \_\‘m\\ 7 W
W
e 4
/ 4 Y S
( i 2>
== e m
P
7y - :
V" / -
(1 /7% i
=/
///V ,mm|““NW\ &
NSomEEE ¥
\nHUIHH/
SN ,\ \M\,/
mm“ ‘A . e /ﬂw/ './ N, A \ V
ﬂmwm N mmm.mwwvﬂmv \ TN m e
\‘\ e J TS IS
/ 1} . wv e \wam@\vx ,w_
._| - —\\\\\ ) \n.\mmuu\ﬁmﬁawx 4
v = /.
&= , /4
& | AT .
P4 \m“www Jmuva./Vv AN
A &/ J o
fﬁ



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 18 of 81
Cooling
Ref#  Part Number Qty S/P/F  Description
1 BS-820031 4 Screw, Hex, 6mm
2 BS-820034 4 Screw, Hex,
3 BS-820022 2 Screw, Hex, 8mm
4 BS-820185 1 Screw, Metric
5 BS-820181 1 Nut, Hex Metric
6 BS-825064 1 Thermostat
7 BS-820271 1 S Belt,V
8 BS-820208 1 Switch, Coolant Temperature
9 BS-820182 1 Plug
10 BS-821013 1 Fan, Radiator
11  BS-820093 1 Gasket, Outlet
12 BS-820095 1 Pulley, Pump
13 BS-825052 1 Housing, Outlet
14  BS-820098 1 Gasket, Inlet Housing
15 BS-825520 1 Housing, Inlet
16  BS-820100 1 Gasket, Water Pump
17 BS-825160 1 Connector, Coolant Temp. Switch
18 BS-825522 1 S  Pump, Water
19 BS-825462 1 Tank, Reserve
20 BS-825461 1 Cap, Reserve Tank
21 BS-820257 2 Clamp, Hose
22 BS-825314 1 Bracket, Reserve Tank Mtg.
23 BS-820034 1 Screw, Mtg. Bracket
24  BS-820011 1 Nut, Mtg. Bracket

WWW.mymowerparts.com



Page 19 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Crankcase Cover

\ \\\“H o,
\ “unn“n“nnnnnmm,....””/uu \“nn
/ Je \% /e
/ g \ /7
/ o \ v/ aut
/ / / J ) =y
/@ =2
/K
\,
N., Ny,
EN
¢ “w \'
w (- /
4 '
\\“u“\\ 4 \“QW
Je fe/
VP4 = k\
1/ -
p “ \ o P o
e y
\ lﬂn;!‘unnuun“\ g NN
o’/ \
&7 2
/ &)
/ ~
/ A
| -~
e

© ,A i yv / :,A/rml \F\ AM.M.\MHH\\

.\
X& o
e
M“Y! .w A\H”w \\- «\\\\ _m“\\\ “““
N .

R N /4
. \ 7
\,.thu\ RN o Y “ / y
h /, ¢ n:. - \“\
N o=
\““vm X \ N
P \ -
—e - 5 .
o \ .
et 3 7
\IAM * o~ -~ A /. \&mm
\ € N :

/
7 @& X

7 = .
AA_\ \ P 4 ﬂ..\v \ .,/ ,u_ﬁ

e -7 T\AlllVIl.n.ﬁu““_o A

,.\v

7 /

7

\“ o,
7))

-
o
—
SRS \

ey \

p
e

X

. 7 “\ \\ ) *

\
\
-
- \\\|ll./

Ve \\|||...y .

\\\...f...
o
g B

\
A \. .

2 \\‘ /

[

P

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Crankcase Cover

Page 20 of 81

Ref#  Part Number Qty S/P/F  Description
1 BS-821071 1 /P Seal, OIl
2 BS-820425 2 Screw, Hex, 6mm
3 BS-820029 9 Screw, Hex, 6mm
4 BS-820027 3 Screw, Hex, 6mm
5 BS-825610 1 Cover Assembly, Gear
6 BS-820377 1 Gasket, Gear Cover
7 BS-820069 2 Nut, Hex Metric
8 BS-820061 2 Pin, Locating
9 BS-821077 1 Cap, Oil Fill

WWW.mymowerparts.com



Page 21 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Crankshatft, Pistons & Flywheel

7304 Tractor

.QW
L
A I
X\ | IO,
A ) \ g
/A r“u ﬂ// s
\ N \ e
\ (/) \ — ,
\ ¢ ﬁ\w / &) v /
© N - N/ \\
, g v , md,\\\ 74 \
| Am 22D = )

~ /sregagﬁuuww

/_-. \) va

4%. e
\,
////
"\, Aw\
\\lmﬂﬂﬁllllll
\
,_ )
\ \Nu >
rlmmmmmmlww\.w w o y o™
\\\;‘hmm A\ N\:/ﬂa«\ o
- P -
! ,?%v \_
P 7
\V Vw / \“
\
A Amv A \m\v // mww 2 m““ 7
s mg,,uA\va
/ e ﬂv /,, o m tesaart? ...w\ 2 Q
\ .,ﬁ o X Ve ..“.w‘“w
\ / { 3 ’
\ 25\ s
, -
/ (mv Anm \“\ // _\ m rﬁu
\ 2 ‘;/ b

\ /2%
n@ o v

/.IIIII...\\ o

)

o~
.
\\

\mw.nlluﬂ
2T
o Ty
hn wmqw,,
7 U\wm“ v

>
.uu\\zl\
"

=
{2z

5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Crankshatft, Pistons & Flywheel

Page 22 of 81

Ref#  Part Number Qty S/P/F  Description

1 BS-825494 1 Crankshaft
2 BS-825303 1 Flywheel
3 BS-825500 3 Piston Assembly, Standard
BS-825498 3 Piston Assembly, .010 Oversize
4 BS-825512 3 Ring Set, Standard
BS-825514 3 Ring Set, .010 Oversize
5 BS-820926 6 Lock Ring, Piston Pin
6 BS-825502 3 Rod, Connecting
7 BS-820928 6 Screw, Connecting Rod
8 BS-820080 6 Screw, Hex, 10mm
9 BS-820081 2 Screw, Hex, 8mm
10 BS-820079 1 Screw, Hex
11  BS-820140 1 Washer, Thrust, Standard
BS-820139 1 Washer, Thrust, .005 Oversize
12 BS-820059 1 Pin, Locating
13 BS-820611 1 Gear, Drive
14  BS-820116 1 Shaft, Gear
15 BS-820117 1 Plate, Idler Gear
16 BS-820236 1 Pulley, Crankshaft
17 BS-820142 3 Bearing, Rod Standard
18 BS-825504 3 Bearing Set, Rod Standard
BS-825506 3 Bearing Set, Rod, .010 Undersize
19 BS-825510 1 Bearing Set, Main Standard
BS-825508 1 Bearing Set, Main, .010 Undersize

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 81

\
., \ ./ —
~ .-._....&--u ) )
. NIH/VV ,,N\\... IX\\.WU W \V \ \ \N
. N AVER Y = 2 G a5
o _‘“iy,\i- \Am-,,.u Lﬁnnu VA \Nwi If) H, Aw ,_ Rﬁv
_/ /V“ m.v/ m, - \\ / ,\ v P ,.",./ 3\ )
R £ Ve /\2 A N N\ / .-,r\. 7 VA e
-1 - - .-N_N G / \w \ A = /ﬁ,ﬁ .\v \A
\\u. 9 )Ar ”ﬂﬂAv W WYA.WMWV \\\I\IH“A‘WMMHHW\AW AO ..\.\.\ A N
A\ SN ZRN T 9
\ e /r,v i “\‘ w\l ,\v £ g V \A ey <
'S MWA AR Vl A A wr,.w & s :
7a imu/m \ w”,,\%“,y .\\qu@ﬂm\v /
2\ / ,,/\\\ // v, ,v,!#;r @ _v_(nn\umv\ms\ e N R
@ﬁ ,l /g m &/ - ..‘ VV - \.. 7z NW
®\ Y T L) s
/ / m““ \ @& 2 \ i
ﬂ\\ knu...l \ U MJ \__ N\\ @ .. W\ I\XY\\\\ w )
] \\ \ HA R V A MM\“\\\
= 0 e @ \ & \\u, i
ﬁ | A Z A\ X
o~ //.. ,y x N
= : //-._m.ww« X - _ \
—— o \wv ", P 3 \ I~
[o0] I\.\ ,/ n “““VWV \ ./

Cylinder Assembly

7304 Tractor

B

/,,
T NN
- TN >

[Sp]

-

-~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Cylinder Assembly

Page 24 of 81

Ref#  Part Number Qty S/P/F  Description
1 BS-825496 1 S  Cylinder Assembly (Includes 2,6 & 8)
2 BS-820129 1 S  Bushing
3 BS-820056 1 S Seal Oll
4 BS-820031 6 Screw, Hex, 6mm
5 BS-820176 5 Screw, Hex, 10mm
6 BS-820042 8 Screw, Hex, 10mm
7 BS-820016 1 Stud, Metric
8 BS-820004 7 Plug, Welch
9 BS-821069 1 Plug, Welch Camshaft
10 BS-820375 1 Plug, Cylinder Block
11 BS-820147 1 Bracket, Mounting
12 BS-820063 4 Pin, Locating
13 BS-820264 3 Pin, Locating
14 BS-820061 2 Pin, Locating
15 BS-820314 1 /P Filter, Oil
16 BS-820851 1 Adapter, OIl Filter
17 BS-820102 1 Nozzle, Oil
18 BS-820145 1 Gasket, Retainer
19 BS-820146 1 Seal, Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 81

7304 Tractor

Cylinder Head And Manifolds

- \
o \.\\ Ww ” -,Illllll_ //
Of \
Ygf y € \
..i;.__vmv \ ,
Ve
2
( - \
oy
e RE
x W.mmmf HHIAH\VA A
| W ek
) Av.m/muhvw
\ To) § N
o // = \ \ A
-~ ,. " r _ﬁ / \
F/ _, \ln.nnm!i!..aﬂ / // /// o - // MJV
/ N ==y \ 4 \ r...MlO
//’ / / / /// ﬂ#/// //v- //5’ ﬁ//M///, / S
@D OH A #,“,,/,- yﬁ_//m.nwuﬁ”u%g - /,/,,//_.%
\ W\ 1 L N <
/W/ ”/ // 12 . \M
/ \ /ﬂ /r ivuuv LA (en ~
[, A IR _ O CGEER L A
\ - \ AN \ N = \\
o | \ @-mmé_ ,_/Ng @_/,UZ ..--/ | o..&) _mv//
W NETHY /| G\
e \ [(e] _K \mna E\m %K%XW%@MHMHV&W Au/ MMW&VA //,/
L/ | T @N W DA ./ﬂ/ N W AN
=7 [L-EmAA
Ol o oo EARREEA WURD
= N 3 /A%mvﬁm mA %\xy””/ \ f/w”\\ /,_, ﬂu“\v
................... TN ,va”r N /”_AA v
VR A = )
= -m-mmmnun”mww.fﬂ %ﬂm@w ”Wu //Vmuwu“m\
PR e\ 55 G
NH//\\ \\\w \\ & TR // / @av.%m,u: m.\uu%wm .
S /AR > NN
=/ AT W\ \ T O
+ / < PR L / mw \ L
o g\ WD\
L =00 AN e v NN .
N &) )
. A NEA_S20 \
& A AR .mm./ Amuu.,wwnwu. ) S/ \‘w“u.
\\\\ —~f \() = TR

e 7
e o <t
& o

-~

»-
/ww,..\-f, oy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Cylinder Head And Manifolds

Page 26 of 81

Ref#  Part Number Qty S/P/F  Description
1 BS-825516 1 Head, Cylinder
2 BS-820930 1 S  Gasket, Cylinder Head
3 BS-820932 1 Tube, Breather
4 BS-820934 14 Screw, Metric
5 BS-825024 1 Cap, Oil Fill
6 BS-820015 2 Stud, Metric
7 BS-820078 2 Stud, Metric
8 BS-820997 5 Stud, Metric
9 BS-820999 1 Stud, Metric
10 BS-820004 2 Plug, Welch
11 BS-820005 2 Plug, Welch
12 BS-820071 3 Nut, Hex Metric
13 BS-820064 3 Washer, Sealing
14  BS-820130 6 Ring, Retainer
15 BS-820076 3 Stud, Rocker Arm
16  BS-825030 6 Bushing, Guide
17 BS-820150 1 Gasket, Rocker Cover
18 BS-825088 1 Cover, Rocker
19 BS-820031 1 Screw, Hex, 6mm
20 BS-820408 3 Screw, Hex, 6mm
21 BS-825175 1 Manifold, Intake
22 BS-820407 1 Gasket, Intake Manifold
23 BS-820553 4 Stud, Exhaust Manifold
24 BS-820069 2 Nut, Hex Metric
25 BS-820010 6 Nut, Hex Metric
26 BS-820178 4 Nut, Hex Metric
27 BS-825531 1 Manifold, Exhaust
28 BS-820817 1 Gasket, Exhaust Manifold
29 BS-820967 1 Gasket, Muffler
30 BS-280275 1 Tie, Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

—
0 N,
—
o
N
® &8 N
o] [te] _ / )
o
o >z L /= =
5o o =7
SE- )/ 74
.l N | | /
5] [7p] / e N R \\ ,/ \
HO LS
< n__u W |||||||| - -
U ==
" o I i - m
- < A
2z Y
o8 WY N Q
% S C_ )
- ﬁ . )
o
e w
A
- Q.
/
| O
\ ]
- 7 N =
N \ Vi el
V. ) IEN
\ P, v a———n >
- \ ZS MY =)
Wa\y &
N e WY
I =N -\ .
- W\ \\/%ﬁﬂﬂ\ N /%V/, Mﬁw“
S \ N\ AN\ V \ &%
g L N NONL A
= 5 SO A N o
] J— - N - XN AT
@) “ 7 . i, mnﬂwﬂﬂﬂwmy - NG =" 8 -
. e I N \MMMMWW/M%M” e . el . Y
< o / ~ N AN == IR < . \L-‘Qw NI
o ~a/ 7 /ﬁ ﬁ/? \ mjuml//wﬂm;iﬂ/ : et m. ) e
; FAEPENNEY) N
/ ‘ e ,\1\\\\\\\ N F
& / Am/-l&&“.““\ L= N/
© ‘ A [ap] N <%, v
c ¥ \..L,-x MM/ _Au
< \\\\\\\\\\A“,A«Av /Nvm s
S5 - \akmwz/ > =
5 _\ - W)~ ~-
2 o - R/
m @ ad _ﬁ
= Q =
c
S G
M ©
~O0O



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Dash Panel And Steering Wheel

Page 28 of 81

Ref#  Part Number Qty S/P/F  Description
1 603-0711 1 S  Tab Assembly, Throttle
2 629-3061 1 Wire Harness, Dash
3 631-0076 1 Boot, Steering Shaft
4  631-04007A 1 S Dash
5 703-05132 1 S  Plate, Throttle Mtg.
6  710-0604A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .625
7 710-0924 4 /P Screw, Pan Hd., 1/4-20 x .75
8 710-3013 6 /P Screw, Hex Cap, 1/4-20 x .5 GR5
9 712-0237 1 S  Nut, Hex Lock, 5/16-24
10 712-0292 2 /P Nut, Speed, 1/4-20
11  712-0116 1 S  Nut, Hex Insert Jam Lock, 3/8-24
12 723-3013 1 S  Washer, Friction, .515x 1.5 x .12
13  725-2017 1 Plug
14 725-3265 1 Panel, Instrument
725-3285 12 Bulb
735-0688 12 Plug
15  725-3274 1 Switch, Headlight
16  725-3276 1 Switch, PTO
17  725-3277 1 S Switch, Ignition
18 725-3279 1 S  Switch, Hazard
19  731-3209 1 Steering Wheel, Soft Grip
20 731-3210 1 Cover, Steering Wheel
21  731-3298 1 Handle, Throttle
22 731-3344 1 Panel, Dash Insert
23  736-0242 1 /P Washer, Belleville, .34 x .872 x .06
24  736-0329 3 S  Washer, Lock, 1/4
25 736-0112 2 /P Washer, Belleville, .531 x 1.62 x .045
26  736-3052 1 /P Washer, Flat, .406 x 1.0 x .105
27  746-3086A 1 Cable, Throttle
28  759-3950 1 S  Key Set, Ingition

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 29 of 81

Differnetial And Final Drive

7304 Tractor

/
/
fEE |
\ My
NN & A-iév _,w B
n@ r.g ﬂHHHUIm mww\ ‘AMWﬂwmef axs\\\\\ ’
\ e N
\ = AiIHHH..””Ammv AWWED\.iV MA“ / M” pd S
/ A= < ‘ ~
2 —,:/,_L/ Aﬁwwmm WWN \;Mva ! \\\.J
, " /7///hm..m\ .v \\ Py ﬁ .\
e ﬁ

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Differnetial And Final Drive

Page 30 of 81

Ref#  Part Number Qty S/P/F  Description

1 619-3060 2 S  Housing, Axle
2 661-3014 2 Brake Assembly, Drum
3  710-0538 10 /P Screw, Hex Cap Lock, 5/16-18 x .625 GR5
4  710-1695 4 Screw, Socket Hd. Cap, 3/8-16 x 1.0
5 710-3119 4 /P Screw, Hex Cap Lock, 3/8-16 x .75 GR5
6  710-3238 24 Screw, Hex Cap Lock, 7/16-14 x 1.75 GR5
7  711-1326 1 Shaft, Axle Stub RH
8 711-1327 2 Shaft, Axle
9 711-1358 1 Shaft, Axle Stub LH

10 711-1389A 1 /P Shatft, Differential Lock Actuator

11  715-0226 8 Pin, Dowel, .3752 x .75

12 715-3010 4 /P Pin, Dowel, .25 x .75

13  716-0180 2 Ring, Retaining

14  716-0195 2 Rjng, Retaining

15  716-0196 2 Ring, Retaining

16  716-0390 2 Ring, Retaining

17  716-0391 4 Ring, Retaining

18 716-0396 1 Clip, Rotor

19 716-0397 1 /P Ring, Retaining

20 717-1120 4 Gear, Differential, 10T

21 717-1173 1 Shaft, Cross

22  717-1178 2 Shaft, Cross

23  717-1180 1 Block, Differential Pinion

24  717-3316 1 Gear, Bevel, 65T

25  717-3317 2 Gear, Miter, 14T

26 717-3471 1 Gear, Drop Axle, 42T RH

27 717-3478 1 Gear, Drop Axle, 42T LH

28  718-0666 1 Carrier, Differential

29  718-3104 1 Collar, Differential Lock

30 718-3105 1 Yoke, Differential Lock

31 718-3112 1 Cover, Bearing

32  721-0495 2 Seal, Oil, 50mm x 75 mm x 10mm

33 721-0496 1 Seal, Oil

34  721-3020A 2 S Seal Oil, 1.181 x 2.453 x .276

35 732-0187 1 Spring, Compression

36  736-0355 1 /P Washer, Flat, .56 x 1.0 x .04

37 736-0715 4 Washer, Thrust, 1.12 x 1.75 x .03

38 741-0721 2 /P Bearing, Ball

39 741-1104 2 /P Bearing, Ball

40 741-1107 2 Bearing, Ball

41  741-1112 2 Bearing, Thrust

42 741-3033A 2 S Bearing, Ball

43  741-3080 1 Bearing, Needle

44  761-3071 2 Drum, Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 31 of 81

Engine And Drive Shaft

7304 Tractor

{e)]
_h bl

I. a. ...ln.a,
; _“_‘r \
el
\»\ :
, S W
____ 8 ATT Y
gmmm

fg]

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor

Engine And Drive Shaft

Page 32 of 81

Ref#  Part Number Qty S/P/F  Description
629-3062 1 S  Harness, Engine Wire Not Shown
1 603-0744-0637 1 /P Bracket, Engine LH
2 603-0745-0637 1 /P Bracket, Engine RH
3  651-0007 1 Filter Assembly, Fuel
759-04009 1 Filter Element
4  703-3483 1 Plate, Radiator Baffle
777530631 1 Graphic, Fan Warning
777530633 1 Graphic, Warning
5 703-3484 1 Bracket, Radiator Mtg. RH
777530632 1 Graphic, Warning
6  703-3485 1 Bracket, Radiator Mtg. LH
777530632 1 Graphic, Warning
7  703-05135 1 Bracket, Air Cleaner Mtg.
8 703-3603A 1 S  Bracket, Fuel Filter Mtg.
9 703-05140 1 S Plate, Baffle LH
10 703-05141 1 S Plate, Baffle, RH
11  703-3741 1 Bracket, Radiator Mtg.
12 710-0224 1 S  Screw, Hex Wash Hd Tapp 10-16 x .5
13  710-0347 2 /P Screw, Hex Cap 3/8-16 x 1.75 GR5
14  710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
15  710-0599 1 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
16  710-0607 6 /P Screw, Hex Wash Hd Tapp 5/16-18 x .5
17  710-0623 4 /P Screw, Hex Wash Hd Tapp 3/8-16 x .75
18  710-1260A 10 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
19 710-1376 2 /P Screw, Hex Cap, M8-1.25 x 16
20 710-1681 5 /P Screw, Hex Cap, M8-1.25 x 20
21  710-3005 2 /P Screw, Hex Cap, 3/8-16 x 1/25 GR5
22  710-3008 9 /P Screw, Hex Cap 5/16-18 x .75 GR5
23  710-3015 7 /P Screw, Hex Cap 1/4-20 x .75 GR5
24  710-3138 16 /P Screw, Hex Cap,l M8-1.25 x 16
25 710-3144 4 /P Screw, Hex Cap 3/8-16 x 2/0 GR5
26 712-0324 9 /P Nut, Hex Insert Lock, 1/4-20
27  712-0431 8 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 9 /P Nut, Hex Flange Lock, 5/16-18
29  717-3524 1 Shaft, Drive
30 720-0425 1 Plug, Cap
31 722-0262 4 Mount, Neoprene Engine
32 722-3022 42in. S Tape, Foam, .625 wide
33 723-3061 96in. Seal, Heat Baffle
34  725-3281 1 Wire, Battery Pos.
35 725-3283 1 Wire, Ground
36  725-3287 1 Wire, Battery Neg.
37  726-0205 7 /P Clamp, Hose
38 726-0476 3 Clamp, Adjustable Hose
39 726-0480 2 Clamp, Hose
40  731-04018 2 Grommet, Hose Guard
41  731-04269 1 Hose, Radiator to Engine
42 731-04232 1 Hose, Air Filter
43  731-04210 1 Hose, Air Inlet
44  731-3350 1 Hose, Engine to Radiator
45  731-04193 1 Shroud, Fan
46  735-0226 1 Grommet, Rubber
47  736-0148

WwWW.mymowvier pyarts.eesmy' Lock 3/8



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor

Engine And Drive Shaft

Page 33 of 81

Ref#  Part Number Qty S/P/F  Description
48  736-0173 7 /P Washer, Flat, .28 x .74 x .063
49  736-0607 2 /P Washer, External Lock, 5/16
50 751-0535 92in. Hose, Fuel Line
51 751-0822 1 Fitting, 90 Degree Hose
52  751-0823 1 Fitting, Straight Hose
53  751-3001 2 /P Plug, Drain
54  751-3130 92in. Fuel Line, 5/16 ID
55 651-04010 1 Muffler, Engine
56  751-3165 1 Radiator
722-0268 2 Grommet, Rubber Mtg.
57  751-3192 1 S  Cap, Radiator, 13psi
58 751-3193 1 Screen, Debris
59 718-3132 1 S Cooler, Oll
60 751-3194 1 /P Element, Air Cleaner
61 751-3195 1 Cap, Air Cleaner
62 731-04228 1 S Cannister, Air Cleaner
63  751-3197 1 Nozzle, Air Cleaner
64 BS-825462 1 Bottle, Overflow
65  710-3206A 1 /P Screw, Hx Cap, M8-1.25:25 GR8
66  726-0132 2 /P Clamp, Hose

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 81

7304 Tractor

Fender And Running Board

P aliran

y e
\\ / \ /
/// A/

N

“\W4

TN
o) N
RN aui.....v

@ KT w— -
////
"\,
//!
A_ © ®—
1
\\X/WM/vy 4
'« ”m\“A
/ /kIL
\, -3
T\ O // NN
\Hv —// /_,// >
- . \, -

| A\
...... - .---:,- A o
/ A
TV _UWV
\\\ .A/ )
p LTI Y / “ Y
\\ &/
<+ /”/,,ﬂu
o -

AU

<t
~—

[

2

ax
N
[

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Fender And Running Board

Page 35 of 81

Ref#  Part Number Qty S/P/F  Description
1 625-0023B 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
2 625-0024B 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
3 703-3451 1 Bracket, Seat Mtg. LH
4  703-3572 1 Bracket, Seat Mtg. RH
5 703-3754 1 Bracket, Rear Seat Support
6  710-0604A 8 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .625
7  710-3038 4 /P Screw, Hex Cap 5/16-18 x .875 GR5
8 710-0206 4 /P Screw, Hex Cap 1/4-20 x .875 GR5
9 710-3021 3 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .625
10  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
11 710-1242 8 /P Screw, Truss Phillips Hd 5/16-14 x .75
12 710-1260A 3 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .75
13  710-0971 2 Screw, Pan Hd. 5/16-18 x 1.0
14  726-3057 4 S  Clip, Tail Light
15  726-3046 12 /P Clip, Ratchet Fastener
16  726-0211 6 S  Speed Nut, 'U' Type, 5/16-18
17  731-3324 1 S  Cover, Fender
777530630 1 Graphic, Warning
18  731-3289 1 Fender
777530635 1 Graphic, Warning
777D06181 1 Graphic, Series 7000
19 631-04005 1 Cover, Fender, RH
20 631-04006 1 Cover, Fender, LH
21  735-0669 1 Pad, Floor, RH
22  735-0670 1 Pad, Floor, LH
23  735-0690 4 Grommet, .4375ID x .75
24 736-3089 4 /P Washer, Flat, .345 x 1.0 x .100
25  750-3310 4 Spacer, Flange, .3125 x .4375 x .625
26  750-04143 4 S  Spacer, .258x.5x.5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 81

7304 Tractor

Foldable ROPS

o

e D¢ 1m1ummwni

— Y
e \-}...EVHH\-\NM_ mmuanx“.,“w

P Y, o
I 7 _
g el
.
©
/77 /

\_ foe) .mmmnu.\.ll_IthﬂU ||||||| \RM\“N\ \\

.

e l!t!t!l / / /
\ \ \ \ A d Ig--AMHVI Aml \ \R . m xm
v/ . ) /214N

\\\ \“\

Al e

I . /

I o ) B e ey S (|
(S — VA S A
Ny T M 4 / /

WWW.mymowerparts.com

/ ' &




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Foldable ROPS

Page 37 of 81

Ref#  Part Number Qty S/P/F  Description
1 603-0716 1 S ROPS Assembly, Lower
2 603-0717 1 ROPS Assembly, Upper
3 603-0858 1 Mounting Assembly, ROPS RH
4  603-0861 1 Mounting Assembly, ROPS LH
5 710-0376 2 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
6  710-0515 2 Screw, Hex Cap, 1/2-20 x 3.5 GR5
7  710-3032 8 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
8 710-3131 8 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
9 711-1610 2 Pin, Clevis, .5x 3.5
10 712-3046 2 /P Nut, Hex Jam, 5/16-18
11  712-3058 2 S Nut, Hex Nylon Insert Lock, 1/2-20
12 712-3066 2 S Nut, Hex, 1/2-20 GR5
13  714-3003 2 S  Pin, Internal Cotter
14  725-3280 2 Light Assembly, Hazard
725-3286 2 S  Bulb, Light
15 736-0921 2 S  Washer, Lock, 1/2
16  731-0757-16 16in. Conduit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor

Frame

Page 38 of 81

.

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 39 of 81
Frame
Ref#  Part Number Qty S/P/F  Description
1 603-0666 1 Frame
2  703-3503A 1 /P Lever, Hood Latch
3  703-3497A 1 /P Bracket, Running Board Mtg. LH
4  703-3379A 1 /P Bracket, Running Board Mtg. RH
5 703-05137 1 S  Bracket, Hood Latch Mtg.
6  710-3083 3 /P Screw, Hex Cap, 5/16-18 x 1.375 GR5
7  710-0451 2 /P Screw, Carriage, 5/16-18 x .75
8  710-1260A 6 /P Screw, Hex Wash. Hd 5/16-18 x .75
9  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18
10  726-0455 1 Latch, Hood

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 81

7304 Tractor

Front Axle - 4WD

,4..
“
.
.,
o) L
_ P e 12
.nmmmuﬂnnﬂrlﬁv.mWHUiVm.mgwpﬂ ..... .m@.
o) g et

//
.////1
J.Juwww

v -
_.“nnuﬁu!.!,_“wuqu ~Scaf
pe

) e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 41 of 81
Front Axle - 4AWD

Ref#  Part Number Qty S/P/F  Description

1 603-0735-0637 1 /P Plate, Steering Cylinder Mtg
2 618-3207 1 S  Axle Assembly, Front 4WD
3 710-1843 4 Screw, Hex Cap, M12-1.75 x 25.GR8
4  710-3006 1 /P Screw, Set, 5/16-18 x 3/8
5 710-3067 12 /P Screw, Hex Cap, 1/2-13 x 1.75 GR5
6 711-1410 1 Stud, Cylinder Mtg.
7 712-3016 2 /P Nut, Hex Nylon Insert Lock 5/8-11 GR5
8 712-3083 12 /P Nut, Hex Nylon Insert Lock 1/2-13 GR8
9 712-3107 1 /P Nut, Hex Lock, 3/4-10

10 717-3502 1 S  Cylinder, Steering

11 717-3513A 1 /P Shaft, Drive 4WD

12 719-3158 2 Bracket, Axle Mtg.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 42 of 81

7304 Tractor

@ & 2 . = a8 M
—— e < {
ul b “"\“\Nmmm--.,w L nmy. i ZW /&m S
» \\\av,&&v R /J! © V)
_ - Nxv
o
Lo / .. lw. ..|!.1....11..i/
, S |
3, N z G )
= |\ Sf o IR AR,
( . .,\a ( u - m dm
. T_ 2 )ﬂ\NJ .)R \ /A/i
//.' = o ._-- k MN Am {v\ /anli \. N //
0 @DEETI. e T W) N / 4rs \\\
P N WQ ADD) 2
N \ M -, LN. A \_.\\
N\ \ 7)) Rl i ¢ \ N 12 \\My Y wv‘ \nnmmm
\ /r...|||||||| u‘ ‘\..
\ ¢ NI
_\ // cr// RA" M
“M” / J_ . iH“\ /@
/ oty / o m v
\\1",/ VA e - M\“nuv
- /. 4 _\ W l\\
N\ &
© , AN\
\\\mwmmmm“\ _mﬂ, \ /// “ <t ﬁm
4 \
=)
‘”/ ) L1Lm! mmm%mm
T T\ T mwﬂv\x
] N [ Sz
N /%Awnwwﬂmw ® ammuq
QK\I /
N ©
o ® ﬁ,,,/ \HHHHHH//
(<
—///ll /H/NUU,&WW /nw
h © /://// =
\ M. @) oonyEmEEEIE === o_m ]
£ \
..n_l-.v /s @3 O BIE] = //////
7} ® AN/ /g__ssuug D= - ,,,_.4 , o ]
< am./(.www oI IC== \...\\\\wmmw_q% } \uu% ‘ ﬂ//
S v od "/ \o o
S ~ m“_% PO
= — e AZ /W asilP
w [a] ./”v. u ‘O —u
L ~ ‘\uuuu

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Fuel Injection System

Page 43 of 81

Ref#  Part Number Qty S/P/F  Description
1 BS-820031 2 Screw, Hex, 6mm
2 BS-820414 1 Seal, O-Ring
3 BS-820417 2 Nut, Hex Metric
4 BS-820419 1 Nut, Hex Metric
5 BS-820634 1 Bracket, Casing Clamp
6 BS-691024 1 /P Clamp, Casing
7 BS-820012 1 Screw, Casing Clamp
8 BS-820593 1 Screw, Support Bracket
9 BS-820272 4 Screw, Support Bracket
10 BS-820619 1 Gear, Drive
11 BS-825197 1 Clamp
12 BS-820415 1 Bracket, Support
13 BS-820479 1 Bracket, Support
14  BS-820640 1 Screw, Casing Clamp Bracket
15 BS-820467 1 Clamp, Swivel
16 BS-825179 1 Hose/Clamp Ass'y., Fuel Return
17 BS-825266 1 Connector, Injection Pump
18 BS-825176 3 S  Plug, Glow
19 BS-820409 1 Strap, Glow Plug
20 BS-825178 3 Nozzle, Injector
21 BS-820411 3 Seat, Injector
22 BS-825194 1 Pipe, Injector #1
23 BS-825195 1 Pipe, Injector #2
24  BS-825196 1 Pipe, Injector #3
25 BS-825518 1 Pump, Injection
26 BS-820412 1 Pipe, Fuel Return
27 BS-820829 3 Nut, Hex Injector Nozzle
28 BS-820831 3 Washer, Injector Nozzle
29 BS-821064 1 Key, Woodruff
30 BS-820373 1 Module, Pre Heat
31 BS-820455 1 Relay

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 81

/ W \\w

ﬂ.r‘ o

Wy
. B3 v“-—l.

2 R
Vs

ST

2] v
i g e
! \\\\ —‘ \W\I\\\\I »
P

-

L

7304 Tractor
Fuel Tank

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 45 of 81
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-3563 1 Bracket, Front Tank Mtg
2  710-0817 4 Screw, Hex Wash Hd Tapp 5/16-18 x 1.25
3  710-1260A 3 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
4  735-0149 1 S  Bushing, Rubber
5 736-0231 4 S  Washer, Flat, .344 x 1.125 x .12
6  751-3169A 1 Tank, Fuel
7 751-3174 1 Fitting, Fuel Return
8  751-3175 1 S  Sensor, Fuel Level
9 751-3188 1 /P Cap, Fuel - Diesel

WWW.mymowerparts.com



Page 46 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Gasket Sets

WWW.mymowerparts.com

NN
AN
2 /N L
_ /M/ . __..w n“wm}mr..r
A /
/e/ \e Aﬁ“..hHHH
N o
/4 [
\/4 \
) \\ \mv\ w \
~ O R\ -\
””, /mk“ \_ w-  ppEEmRy
,/ ;.\\_ 0 O \.\\ P e Y — _ ,/
\ - 0/.” GYS @UWV / \
/ / ) \_ /m ﬂ/ Illnumnuu““.\ #J 5 K\ /
/ / o A\ A \ A \ \
\ / Q) /y,/”v / b\, / \
\ A = &\
/ | o | ”,A.,m. AV \
prrra - \
b 2 WA
A [ ..; "".../l N
/{ r o M”MMIIWUV,
——m N v S
- e = Y i
N W@/ |28\
\ N AR
O %) w gy OB e \
e N SN o ~
X
N\, "\, A \.W \ - \
o )0 = / —e
ﬁ B wv &MAHHn“mW
/J’Nn“mmmmmmMMHlﬂ_ =) “leIilll G o T
/> Yy~ R —
v NS
Au/ =22 p www.,\.\
mv €S\
2, )
_ - e v ,,ilm_\\ W_ »
2 e N\ )
e/ . _ S - AT,
mmwmmm._@h.\ g .hu @
<
111111 . J
S 0ye
/mmmwwnﬂ
- W
_/ Am,mmmu ww_
\ — \N
/w\-,, .\V /Mvrmm/
Ve




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Gasket Sets

Page 47 of 81

Ref#  Part Number Qty S/P/F  Description
1 BS-820056 1 S Seal Oll
2 BS-820930 1 S  Gasket, Cylinder Head
3  BS-820055 1 S Seal Oll
4  BS-820407 1 Gasket, Intake
5 BS-820377 1 Gasket, Gear Cover
6 BS-820155 1 Gasket, Gear Cover
7 BS-820582 2 Washer, Sealing
8 BS-820064 3 Washer, Sealing
9 BS-825527 1 Gasket Set
10 BS-820405 6 Seal, Valve
11 BS-820817 1 Gasket, Exhaust
12 BS-820967 1 Gasket, Exhaust
13 BS-820150 1 Gasket, Rocker Cover
14  BS-825528 1 Kit, Valve Overhaul
15 BS-820104 1 Gasket, Oil Pump Screen
16 BS-820093 1 Gasket, Outlet
17 BS-820098 1 Gasket, Inlet Housing
18 BS-820100 1 Gasket, Water Pump
19 BS-820137 1 Gasket, Oil Pan
20 BS-820145 1 Gasket, Retainer
21 BS-820950 2 Washer, Sealing (Olil Inlet Pipe)
22  BS-820952 2 Washer, Sealing (Olil Inlet Pipe)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 48 of 81

7304 Tractor

Gear Housing

\
/

=

Sy z !
" — \
— pmmmmemE I D) /
-~ e, £ e
e = &2

NI

Aﬂllllllll.,
\ o),
\

\\ \
e ~ \
| [
i , o
iy —a —
Alnu““\ Am\“mv \V
~&.
N\,
A.ll = o~ \H”.‘ o

\ (
\ o - )/
\“\\ \\\ 0 ) ,V..\\m
o S
\\ 7’ 7 /
\\ 4 \\ V4 \
y \\ L \\ L
=y M)

P _,Y\uunnmn\\
7 |\\ \nu\ _AN lﬂnnunnu\\ \\\ \mVlHH
Lo )/ N h\l\.\v
NET D Lo AN
\.v\ YA . \\\.ﬂ\mv“\} -
NG LGN 5] (3 m /
8 2 N\ YA \
'y \m.\ ] v - ﬂ/u““mmymr Y, .
f \A\ \ 7, \\ P 22D C O TN
- "~ s — g e~
Am == o m“ S gt \m‘ nw\\\ // Py,
O = o) \ %
\ A Mnlltl\\\u\\\\ et \ \\ /!
PN AN ) JK .
) \ / / — hﬂA ] L=l
Am“/ \ A . C(
\ : \ . ,

e

O

.

S

o \
o

e

ﬁ

w

\\

- - - —<ERI "D

]
/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Gear Housing

Page 49 of 81

Ref#  Part Number Qty S/P/F  Description
1 BS-820033 1 Screw, Hex, 6mm
2 BS-820030 4 Screw, Hex, 6mm
3 BS-820180 1 Screw, Hex, 8mm
4  BS-820377 1 Gasket, Gear Cover
5 BS-820155 1 Gasket, Gear Cover
6 BS-820016 1 Stud, Metric
7 BS-820156 2 Stud, Metric
8 BS-820426 2 Stud, Metric
9 BS-825186 1 Housing, Gear
10 BS-825032 1 Valve, OIl Relief
11 BS-820615 1 Gear, Oil Pump Drive
12 ~N/A 1 Pump. Oil Sold ONLY in Gear Housing (Ref.

9)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

—
@ NI N R Aﬂl}/
Y= N I ANY \Y
5 A N oY) .
B . \ N\ \\\“yw P
P ﬂm_m.ﬂumﬂ, / \wm 77/ \ 7 e
S BN\ m\ f \\“\
% ' \xc mu \\ .r‘.//
\\ v& [ T
¥ \ VA

\\ —
VA
¥\
| e v V

\ / \. \\v.
B~/ = | =
p Ve NN / N
\ \A/ // _ m
\ /" \\ / < 10 2 )
\ / /”/ ) e a8 ,q_L _/ p \_mv (0]
,/// ﬁ _// ﬁ/ ,.J@ \“mnﬂuuuu — x.r,,/v ju
\ . . . //// /// /J o o L N\ \\“uuu“““M, ‘nwwmﬂmmtlflll . w
« N e // I N TR . = ==
: \ . R o
\ \ /
\\ 4 /Ay A~ o
\ / \ P~ o~
V // / ,,/ // M .omu Mm W
A \ \
\W ) W ER N\ 2
\ ) A -
S \\ / . =
N\ /S A =
/ \\ v J' I m d d =
A\ \ e w A S
\ T LA :
\ \ =i 7 8
\ W \ \ -,x..fw.r!@
, -
\ \
,I”ﬂﬂﬂﬂuﬂwww

Hood, Grill And Side Panels

7304 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Hood, Grill And Side Panels

Page 51 of 81

Ref#  Part Number Qty S/P/F  Description
1 603-0719-0637 1 S  Hinge Assembly, Hood
2 603-0784-0637 1 /P Bracket, Side Panel Mtg. RH
3 603-0785-0637 1 /P Bracket, Side Panel Mtg. LH
4  603-0924-0637 1 /P Bracket, Side Panel Mtg. RH Rear
5 603-0925-0637 1 /P Bracket, Side Panel Mtg. LH Rear
6 625-0052 1 S  Headlight Assembly
6 725-3161A 4 S  Bulb, Headlight Not shown
7 703-3394 1 S  Screen, Intake
8 703-3712 1 Shield, Upper Heat
9 703-3764 1 Bracket, Panel Mtg.
10 703-3765 1 Shield, Lower Heat
11 710-0473 6 /P Screw, Truss Hd, 10-24 x .5
12 710-0599 14 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
13  710-0751 4 /P Screw, Hex Cap, 1/4-20 x .62 GR5
14  710-3170 4 Stud, Cylinder, 5/16-18 Thrd
15 712-0272 6 /P Nut, Hex Sems, 10-24
16 712-0324 4 /P Nut, Hex Nylon Insert Lock, 1/4-20
17  712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
18  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18
19 726-3056 4 Latch, 1/4 Turn Panel
20 727-3194 2 Cylinder, Gas Spring
21  759-04113A 1 /P Hood, Service Kit Replaces 731-3277, Refer
to diagram Hood 759-04113A
21  731-06889 1 S Hood Replaces 731-3277
21 777D05419 1 Graphic, Hood RH Not shown
21  777D05420 1 Graphic, Hood LH Not shown
21 777D07349 1 Graphic, Model 7304 Posi Trak LH Not shown
21  777D07348 1 Graphic, Model 7304 Posi Trak RH Not shown
22 731-3278 1 Panel, Side RH
23  731-3279 1 Panel, Side LH
24  732-0936 4 Clip, Spring
25  732-0937 4 Spring, Compression
26 736-0272 2 S  Washer, Flat, .510 x .1.0 x .060
27  738-0380 2 S  Screw, Shoulder, .5 x .27 Lg 3/8-16
28  726-04010 1 Clip, Retaining

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 81

7304 Tractor

Hood, Service Kit 759-04113A

| n“”mw .

-
0\
f__j( m wmn,%?

AR
_._f ‘fw ,._,_._w

e umnuprrw. Fu_st

-

11. "
| 7___-_! .._U_

4. i r,..,.l...-.__

i

e
£y

[ tam ]

_n.l,l...i}L

2,
=9

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Hood, Service Kit 759-04113A

Page 53 of 81

Ref#  Part Number Qty S/P/F  Description
1 703-05652 1 RH Hinge Bracket
2 703-05653 1 LH Hinge Bracket
3  703-05655A 1 Hood Mounting Bracket
4  703-05782 1 /P Hood Latch Bracket
5 710-0224 1 S  #10-16 x .500 Hex Screw
6 710-0607 4 /P 5/16-18 x .50 Screw
7  710-1242 4 /P 5/16-14 x .75 HiLow Screw
8  710-0895 2 1/4-20 x .750 Screw
9  710-3025 2 /P 5/16-18 x .625 Bolt
10 712-04063 2 /P 5/16-18 Nylon Flange Lock Nut
11  714-0104 1 S  Cotter Pin
12 726-0233 4 /P Push Nut
13  731-05161 1 S  Hood Cover
14  731-06889 1 S Hood
15  732-04281A 1 /P Latch Spring
16  747-1323A 1 Pivot Rod
17  783-04714 1 S Latch Plate
18 783-04717A 1 /P Pivot Latch Bracket
721-04162 2 Foam Strip Not Shown
736-0400 2 S  Flat washer Not Shown
726-0272 1 /P Clamp Not Shown
759-04113A 1 /P Service Kit Includes all parts shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

_ 4

Page 54 of 81

°l

o N

|\\\L“
—\ h

» \

A. —

S

=

138

\
{

_m
]
I

7304 Tractor
Hydraulics

852
o gu
e
| S} ]
o P (U
~ QO m

7 1 S —
~ 0
NO G

aynn\ | A
|

™ .ﬂuﬁu-%
\J

/

s
\mmm
@
St

LA b
S\

/
Aht.‘.nuum&.

EAT )
T %mr\\ny

F
I

|
€ M\w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 55 of 81
Hydraulics
Ref#  Part Number Qty S/P/F  Description

1 710-0607 9 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .5
2  712-3004A 2 /P Nut, Hex Flange Lock, 5/161-18 GR5
3 726-0132 2 /P Clamp, Adjustable Hose
4  726-04004 5 Clamp, Hose
5 726-0475 5 Clamp, Hose
6 727-3012 3 /P Fitting, 90 Degree
7 727-3168 2 Hose, Steering
8 727-3177 1 Tube, Oil Cooler Return
9 727-3178 1 Hose, Oil Return

10 727-3182 1 Tube, Lift Return Line

11 727-3184 1 Hose, Lift Cylinder

12 727-3185A 1 /P Hose, Lift Inlet

13 727-3187A 1 /P Hose, Steering Pressure

14  727-3188A 1 /P Hose, Steering Tank

15  727-3199 1 Manifold, Return

16 727-3209 1 Tube, Cylinder Return

17  737-3127 1 Fitting, 90 Degree

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 81

WWW.mymowerparts.com

Lift Valve And Position Control

7304 Tractor

)
sl G0 T



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Lift Valve And Position Control

Page 57 of 81

Ref#  Part Number Qty S/P/F  Description
1 603-0663 1 Link Assembly, Feedback
2 603-04091 1 Link Assembly, Input
3 603-04085 1 Link, HI-LO Shifter
4  703-3360 1 S  Link, Feedback
5 703-3610 1 Bracket, Lift Brace
6  703-04084 1 Bracket, Valve Mtg.
7  703-3698A 1 Handle, HI-LO Shifter
8 703-3762 1 Bracket, Lift Mtg.
9 703-3763A 1 /P Handle, Lift
10 710-0564 3 /P Screw, Hex Cap, 1/4-20 x 2.75 GR5
11  710-0607 7 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .5
12 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
13 711-1316 2 Ferrule, Feedback Adjustment
14  711-1612 1 Pin, .25 x 1.0
15 711-1614 1 Link, Valve
16 712-0324 7 /P Nut, Hex Nylon Insert Lock 14-20 GR8
17  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
18 712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
19 715-0120 1 S  Pin, Spirol, 3/16 x 1.0
20 718-3130 1 Valve, Hydaulic Lift
21  723-3013 1 S  Washer, Friction, .515x 1.5 x .12
22 731-3321 2 Grip, Handle
23  732-0330 1 S  Spring, Compression
24 732-0499 1 Spring, Compression
25  736-3019 1 Washer, Flat, .531 x 1.062 x .134
26  736-3022 2 S  Washer, Belleville, .53 x 1.375 x .06
27  719-3013 1 /P Clevis, Adjustment
28 741-3084 2 Bearing, Nylon Flange .75 ID
29  747-3394 1 Rod, Feedback
30 747-04131 1 Rod, Hi-LO Connecting
31 603-04086 1 Shaft, Hi-Lo Shifter
32 712-3058 1 S Nut, Hex Nylon Lock, 1/2-20
33 714-0104 2 S  Pin, Internal Cotter

WWW.mymowerparts.com



Page 58 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Lubrication

.1- / \
_ / P \
- //// \ 4 \mu. N e ——
,7_ N \ \\ / // V/M/ ~ //
N !/ N W)
\ 0/ \ O\ \
Y /Y A\
RS L L // AN\
AN, /A -
TN
[ TN \IN e
Ve N S SR
/A NN A\ W\
/7 N\ W\ vy o\
\\ \\ \“\ // /”/ / \/ /A.LHHHH\..\\ /vvr m m
AN O\ )
/ \a‘“\ m. N\ \ <y / (@)
/ P el
/ | / \A\ \AC > S &)
/ O\ SNy / !
(e AN\ ==/ 2
/ // /mv// //,v/ ,A. - \N r@\ \ E
/ o\ VN \\___/ “\ w
\ O\ N\ \eN 4/
\ O\ o)) O\ S8/~ - - o
\ /@ I\ \ (\ \\ —
/, // /”,/, \\ \“\ //Mvmm\..\ q
N ADN D B
/ ,m /””,, .V\\\\ i an
// //muv/”/ \\\@\“\ I\\ \,__-\AN”M. m
\ - e
/ \ \_W” \ \“\\ » I me =
/r / \ .@. “\ T [4p] mm“
// // /V\ \ \ — P m
\ &/ I L :
,,,, / W
6
K
nim_// n@ Nl.. - m amme—— = om .IAHAWME_\!\ -+ ML/WVNN
S IH”H// . e
Nl AN 4 o
W ,4 L
s I ~ o |..,ivm Mw_ an - “m r. AmHM.uuuuHunnnuumuuuunnmmﬂunaunh m\@
RV ) S A B d
oy - - .@( —_ k@\“ml . -!Ammﬂ.-.\\\w w _\ ,_._
[=] [sp] o—

\&1ALM

-

ﬁ

w

<




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 59 of 81
Lubrication
Ref#  Part Number Qty S/P/F  Description
1 BS-825278 2 Plug, Oil Drain 16mm
2 BS-825000 1 Switch, Oil Pressure
3 BS-820582 2 Washer, Sealing
4 BS-820034 1 Screw, Oil Pump Screen
5 BS-820144 1 Tube, Dipstick
6 BS-820069 2 Nut, Oil Pump Screen
7  BS-820017 2 Stud, Oil Pan
8 BS-820068 2 Nut, Oil Pan
9 BS-825089 1 Oil Pump Screen
10 BS-820034 7 Screw, Oil Pan
11 BS-820104 1 Gasket, Oil Pump Screen
12 BS-820137 1 Gasket, Oil Pan
13 BS-820572 1 Dipstick
14  BS-825154 1 Connector, Oil Pressure Switch
15 BS-825285 1 Pan, Oil
16  BS-820238 1 Bracket, Support
17 BS-820662 1 Collar, Dipstick Tube

WWW.mymowerparts.com



Page 60 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Pedestal

i

p
A

o ] L
\\“m o (S
o
-

[

j<e]

-

\
i~

o0
= V///

\\\\\a ///MHHHH ;;;;; -
[ 3
& -

[

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 61 of 81
Pedestal
Ref#  Part Number Qty S/P/F  Description
1 703-3383A 1 S Pedestal
2 703-3717 1 Bracket, Dash Mtg. RH
3 703-3721 1 Bracket, Dash Mtg. LH
4  703-3725 1 Bracket, Steering Column
5 703-3895 1 Bracket, Brake Lever
6  703-4064 1 Bracket, Pump Mtg
7  710-0623 4 /P Screw, Hex Wash, Hd Tapp 3/8-16 x .75
8 710-0642 4 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .75
9  710-0653 4 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .375
10  710-1260A 3 /P Screw, Hex Wash, Hd Tapp 5/16-18 x .75
11  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 711-1361 1 Shatft, Steering
13 712-0292 2 /P Nut, Speed, 1/4-20
14  712-0411 4 S Nut, Hex Nylon Insert Lock, 5/16-24 GR8
15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18
16 714-0104 4 S Pin, Internal Cotter
17  716-0101 1 S Ring, Snap, .751D
18  718-3129 1 Pump, Hydraulic Steering
19  731-3359 1 Lever, Parking Brake
20 736-0343 2 /P Washer, Flat, .33 x 1.25 x .12
21  741-0245 1 S  Bearing, Hex Flange, .75 ID
22 747-3454 1 Pin, Parking Brake Pivot
23  747-3543A 1 Rod, Parking Brake

WWW.mymowerparts.com



Page 62 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
PTO Drive

-

| M_“_ =
e — - .- 3 / L e Q
N NI Mm 5§ mnx N q ) <
mmw w . \\\_ m_m . mw wrw Am A\/ rmnﬂuwﬂﬂ u- w0 X a; '”/ , Ve _E\ — ._5
Y e Yl ) , ,/ = Ny ¥ « \V.g N
@ N ¢ aSn, 8 w @.\\“ 5
e ---------wﬁmy“m@ f%mm“\ /W/ » L &N W= Q.
_m___r mmm“"“w. \W\m , AN \vwmw T/ hlm. - \&mmmw‘n/,/// ¢ q
,/ ||||| uwmuh mm wm zmmsﬂ. \AUW&ANM \W« - \WMV ._ W
...... \w% XS 2 fk v S ya J p
< N\ ﬁmﬁ = Mwnnmﬁmw-ww v /b~ &
ﬁ N\__ A S =
L , & \\\_vmmm H_/ m& ...Ilmmmmmmmw“\ \\ /o _ \

— ” < .J, s 2/ \ ) on \\\\L.VAQV «© y

© - \\“w - \w = N SN\\ 5 N
L 4 el < P -
T— 070 na%sﬁsa _\\\ . \A‘Ammuv .

\L mm 9 _\ L

AN on
) / \\\ fss; Vel
_hl.. , ,V\vwmu \\\
r/lvm\ va uﬁ _,ﬁ ﬁ\\
F s o
3




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 63 of 81
PTO Drive
Ref#  Part Number Qty S/P/F  Description
1 618-3189 1 Clutch Assembly, PTO
2 619-3076A 1 S  Housing, Rear
3 710-0751 6 /P Screw, Hex Cap Lock, 1/4-20 x .62
4  710-1238 2 /P Screw, Hex Wash Hd, 5/16-18 x .875 GR5
5 710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
6  710-3013 1 /P Screw, Hex Cap, 1/4-20 x .5 GR5
7 710-3118 9 /P Screw, Hex Cap Lock, 3/8-16 x 1.0 GR5
8  710-04003 6 S  Screw, Round Hd, 6mm x 40mm
9 711-1325 1 Shaft, 540 PTO
10  711-1337 1 S  Shaft, Input
11 711-1345 1 Shaft, 2000 PTO
12 711-1371 1 Shaft, PTO Back
13 711-1373 1 Shaft, PTO Actuator
14  716-0180 4 Ring, Retaining
15  716-0200 1 Ring, Retaining
16  716-0201 1 Ring, Retaining
17  716-0384 1 Ring, Retaining
18  716-0393 1 Ring, Retaining
19 716-0397 1 /P Ring, Retaining
20 716-3001 1 S Ring, Retaining
21  717-3469 1 Gear, 540 PTO: 81T
22 717-3479 1 S  Gear, Auxiliary Drive Idler: 28T
23  717-3487 1 Gear, 2000 PTO: 61T
24 717-3490 1 S Gear, Auxiliary Drive Pinion: 28T
25  717-3491 1 S  Gear, Auxiliary Drive: 32T
26 717-3492 1 Gear, 540 PTO Pinion: 14T
27  717-3494B 1 Gear, 2000 PTO Pinion: 54T
28  717-3500 1 Gear, 2000 PTO Pinion: 34T
29  718-0668 1 Gear, Spline Coupling
30 718-0681 1 Cover, 2000 PTO
31 718-3116 1 Collar, 2 Speed
32 718-3134 1 Coupling, PTO
33  719-0551A 1 S  Actuator, PTO
34  721-0496 1 Seal, Oil
35 721-0497 1 Seal, Oil
36  721-0500 1 O-Ring
37  721-0504 1 Plug, Oll
38  721-0509 1 Seal, Oil
39 721-3020A 1 S Seal Oll
40  732-0187 1 Spring, Compression
41  732-0863 1 S  Spring, Detent
42  732-0980 1 Spring, Compression
43  736-0355 1 /P Washer, Flat, .56 x 1.0 x .040
44  736-0463 1 S  Washer, Flat, .25 x .630 x .0515
45  736-0615 2 Washer, Thrust, 1.007 x 1.542 x .03
46  741-0724 1 Bearing, Sleeve, 20mm x 23mm x 20mm
47  741-0862 1 /P Ball, Detent
48  741-0991 2 Bearing, Sleeve, 13mm x 15mm x 10mm
49  741-1100 1 Bearing, Ball
50 741-1118 1 Bearing, Needle
51 741-3033A 5 S Bearing, Ball
52  741-3037 2 Bearing, Ball
53  741-3057

WWW. mmeOV\‘ierBaTS BHM



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 64 of 81
PTO Drive
Ref#  Part Number Qty S/P/F  Description
54  741-3083 1 Bearing, Needle Thrust
55  748-3094 1 Arm, PTO Select
56  750-1223 1 Spacer, 13mm x 20mm x 14mm
57  750-1228 1 Spacer, .80 x 1.85 x .855
58  736-0570 1 S  Washer, Flat, .865 x 1.145 x .03
59  750-0532 1 S  Spacer, .980 x 1.25 x .420

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o A \\ <+
5 a@q .“ _
% e / mmn.t.....fa‘ Al h
° // / /. <~ //
m ﬂ, /, \ /x’ =t
g / _ » )
,/ / /
— // \ ( i \\‘\\
£\ \ Nead
N, q.
\W“JN B 5 ) /f--,-,-... .
\ 7 ,\ / Ry
., 1/ /
7 T /NN 5
1/ W S
/ %
n”,/ )
,WN/N' ._m
.Wu_
< ng N\ N \ Mm” 3
S A\ S\ 0
cﬂ/i!\ /w/w M / ._/.a /ﬂ s W
.ﬂl\)_“—.l.m Fﬁw Lkﬂmwflz \w Mﬂlﬁ_/{.t& / ”” ‘TI{I ) O
/ a m.n_ Nuru.iur'mrwﬂiw meL ////_ m

ham

7304 Tractor
Seat Assembly




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 66 of 81
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 603-0860-0637 1 Support, Seat - Upper
2 603-0866 1 Track Ass'y., Seat w/Latch
3 703-3208 1 Track Ass'y., Seat w/o Latch
4  703-3681A 1 /P Tray, Lower Seat
5 703-3711 2 Bracket, Seat Belt
6  710-0376 2 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
7  710-0451 4 /P Screw, Carriage, 5/16-18 x .75
8 710-0528 2 /P Screw, Hex Cap, 5/16-18 x 1.25 GR5
9  710-0759 4 Screw, Hex Flange, 5/16-18 x .625 GR5
10 710-3250 4 /P Screw, Socket Hd Cap, 5/16-18 x 1.5
11  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18
12 725-3167 1 S  Switch, Snap Mount (N.O.)
13  732-3080A 2 /P Spring, Compression, 1.28 x 3.5
14  738-0140 4 S  Screw, Shoulder, .435 x .178-5/16-18
15  750-0258 4 /P Spacer, .315 x .750 x .375
16 757-04006 1 S  Seat, High Back
777D04541 1 Graphic, Cub Cadet
777D01782 1 /P Graphic, USA
17  757-3013 1 Belt Assembly, Seat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 81

7304 Tractor

Starter

W

V\ mmu;
s

a &

\mﬂ

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 68 of 81
Starter
Ref#  Part Number Qty S/P/F  Description
1 BS-820767 1 Gear, Starter Drive
2 BS-825222 1 S Motor, Starter
3 BS-820773 2 Screw, Starter Motor
4 BS-825437 1 Terminal Kit, Solenoid
5 BS-820067 1 Nut, Starter Motor Terminal
6 BS-820719 1 Gasket, Solenoid Cover
7 BS-820725 1 Boot, Terminal
8 BS-820763 1 Screw, Solenoid Cover
9 BS-825406 1 Drive, Starter
10 BS-825404 1 Armature
11 BS-820769 2 Seal, O-Ring
12 BS-820723 1 Nut, Solenoid Terminal
13 BS-820721 1 Nut, Solenoid Terminal
14 BS-825422 1 Cover, Solenoid
15 BS-825402 1 Spring, Detent
16  BS-820777 1 Screw, Drive Cap
17 BS-825401 1 Clutch Roller
18 BS-825408 1 Cap, Drive
19 BS-820771 1 Cap, End
20 BS-825423 1 Housing, Starter (Includes 2 Brushes)
21 BS-825410 1 Solenoid, Starter
22 BS-820019 1 Screw, Starter Motor
23 BS-820779 1 Plug, Vent
24  BS-820775 1 Screw, End Cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 81

7304 Tractor

Three Point Hitch

8
Y]
MMV _IIII ///,//
. .
. )
e 'JMMMMWL | mmm
L5 ©
. Xv\l
~_ A A ~ -
w/ / _
< /ﬁw _/ F
. R
‘/ mg e AN N, \ AN
\.\\\\\ \/ Amn_m.v, — /lwagwlll e w > \ WN// //
ﬁ my / 7 D .~.||pH-H-mmmmuwmmmwmw -y \u\n // N\
= G I A .
7 e . P g\
§ -
b ~ Lo
Ar,m@ e} N ¥
N
2
nY
AOM/N/ \\_
O -\0 Ny
/ / /7/ .j%
\\\ nv/ /// 9
— 2\ //
SN\
< / //
- ﬁ /// /N/
@ NCAN
N0 2
\2/

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Three Point Hitch

Page 70 of 81

Ref#  Part Number Qty S/P/F  Description

1 603-0750 2 S Link, Lower Hitch

2 603-0756 1 Link, Lift - Fixed

3 603-0757 1 Link, Lift - Adjustable

4  603-0765 1 Link, Upper Center

5 603-0933 2 Chain Assembly, Check

6 711-0174 2 /P Pin, Clevis, .624 Dia

7 711-1105 2 /P Pin, Klik, 1.75 Lg.

8 711-1432 2 Pin, Upper Lift Arm

9 711-1622 2 'U' Clevis, Check Chain
10 711-1648 2 Pin, Clevis, .75 x 2.75
11  712-0301 2 /P Nut, Hex, 3/4-10 GR5
12 712-3058 2 S Nut, Hex Insert Lock, 1/2-20
13  714-0117 2 /P Pin, Internal Cotter, .148 x 3.0
14 714-0147 2 /P Pin, Internal Cotter, .125 x 1.75
15 714-0149B 4 S Pin, Internal Cotter
16 736-0156 2 /P Washer, Flat, .635x 1.12 x .09
17  736-0262 2 /P Washer, Flat, .385 x .87 x .09
18 736-0364 2 S  Washer, Lock, 3/4
19 703-3553 1 /P Bar, Draw
20 747-04014 2 Pin, Double Clevis

WWW.mymowerparts.com



Page 71 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Traction Drive - 4WD

7304 Tractor

(42

N )
™~ """ _
(4]
N et ‘
w / |
Ag ) ’ \mww. Amm
\ - =
by N4
NSRS
VAEN: P A s
||||| = gL L e AN
A= > \ RN
5l N
%M//w e \WHWM/ S
% NL mm// / m S N ﬂ/ /N/
SNt/ \ //m LN = NURY
SEND /N
e /AR
She ol W
ﬁm/ (T Smgeg
e AN
, @  \F /A MMN/N
= S PSS
SRAL

b
B
|
Vil
W]
WL
He=A
St~
o
SR
i
Wk
I 2
I
L
A
,&Q\)/(
ﬁ“T
\Q}
|
i
V| ¢
W:;‘}\(U/

= .m - ~ ;W \?W
e p% \WW\ /
=) =N S
b 77 A/
=7
//uv\\ .f/\ yMM%\ “www\ \\
v O %@vwmwm \Ama y.

ﬂwm mmmwuuwﬁwrwlu\ .m\wkww\ cawad

32l

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor

Traction Drive - 4WD

Page 72 of 81

Ref#  Part Number Qty S/P/F  Description
1 603-0906 1 Pin Assembly, 2 Speed
2 710-0573 4 Screw, Hex Cap Lock, 5/16-18 x 1.25 GR5
3  710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
4  711-1339 1 Shaft, Motor
5 711-1344 1 S  Shaft, Pinion, 16T
6 711-1372 1 Shaft, 4AWD
7  711-1397 1 Shaft, 2 Speed Actuator
8  715-0159 1 Pin, Spirol, 3/16 x .875
9 716-0185 1 Ring, Retaining
10 716-0384 1 Ring, Retaining
11  716-0387 1 Ring, Retaining
12 716-0393 1 Ring, Retaining
13  716-0396 1 Clip, Rotor
14 717-3472 1 Gear, Drive Pinion, LO 24T:17T
15  717-3473 1 Gear, Drive Pinion, HI 33T: 17T
16 717-3480 1 Gear, Drive, LO:59T; HI 50T
17  717-3484 1 Clutch, Overrunning
18 718-0674 1 Cover, Front
19 718-0678 1 Spacer, Drive
20 718-3116 1 Collar, 2 Speed
21  721-0496 1 Seal, Oil
22  721-0501 1 O-Ring
23  721-0507 1 Seal, Oil
24  732-0863 1 S  Spring, Detent
25 736-0715 1 Washer, Thrust
26 741-0862 1 /P Ball, Detent
27  741-1106 1 Bearing, Ball
28 741-1107 1 Bearing, Ball
29  741-1109 1 Bearing, Angular Contact Ball
30 741-1112 1 Bearing, Thrust
31 741-3037 1 S Bearing, Ball
32  741-3057 1 S  Bearing, Ball
33 741-3118 2 Bearing, Sleeve
34  748-3096 1 Yoke, 2 Speed

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 81

7304 Tractor

4WD

ission

Transm

L ,/

\\-MMWWHT g,
i W

- ——
A

-y 0
mm > &N

S

o~

I

s &
0 \mw N
N A/&fuyyﬁww
e

Ahmmmwnnuu\

N\
N
\m".

A\
\.vémm

o
o~

L

/
I
/
/
!
/
i
/

e ,,n

-

/ // (e W, , o —
\ J.@%AAY&W W ..n\\\\\_
N \
Ow\/ R ww...w\\\w
\imwvmm”rv,r A o
o
~ M%AMW%MWMMM Am \ W B
”%w%w} DWWW/@W 7
/W/mwwmwm\m \mm;v *
L@ )
@ g /,v ?
AN ™
[ o~
wyr < mw _\\\1‘mu\\\
\;” v .A—- 7’.
Wme \_ o \
& wv@g y \

\w
m

N
_7/ \\\ MN 0_\ /m_/ . 1\\\\_
’ Au_.\VN ,J,-r _\ A///",JMW//I V/nw/v mm»ﬂ‘
. \& § )
%...-ﬁMA @, e Nxmmw o
% w ,Jmﬁ\\ /wwmﬁ
NWM \m &= Nwwmm\
@ MMWA NN\A N
= %wm rmma \ _/u,/
o g Ny
N - NG & 8
it
N T
N& Aﬂmmw mem)(m m\“‘
o N\, fog
“runw e _W M @w\ / / i
//A““AV\\V q“unn\-nm“
A / =

[N
LG

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Transmission 4WD

Page 74 of 81

Ref#  Part Number Qty S/P/F  Description
737-3025 1 /P Transmission Oil, 1 Qt. 6.5gl.
737-3062 1 /P Transmission QOil, 1 Gal.
737-3035 1 /P Transmission Oil, 5 Gal.
759-3958 1 Sealant, Loctite(R) Black, 5.3 oz. as required
1 603-0688A 1 /P Arm, Hydro Control
2 603-0712A 1 Bracket, Transmission Mtg. RH
3 603-0713A 1 S  Bracket, Transmission Mtg. RH
4  619-3059 1 S  Cover, Transmission Housing
5 703-3577 1 Plate, Feedback
6  703-3715 1 S Baffle, Qil
7 703-05041 1 Arm, Neutral RH
8 703-05042 1 Arm, Neutral LH
9 710-0294 4 Screw, Hex Cap, 1/4-20 x .375 GR5
10 710-0591 1 /P Screw, Hex Cap Lock, 3.8-24 x 1.0 GR5
11  710-0833 4 /P Screw, Hex Cap, 5/16-18 x 5.25 GR5
12 710-1633 1 Screw, Plug, M14 x 1.5 x .827
13  710-1853 1 Screw, Hex Special Set, 5/16-18 x .625
14  710-3005 4 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
15  710-3013 2 /P Screw, Hex Cap, 1/4-20 x .5 GR5
16  710-3032 6 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
17  710-3120 9 Screw, Hex Cap Lock, 3/8-16 x 1.5 GR5
18  710-3262 2 Screw, Low Hd. Cap, 3/8-16 x .75
19 711-1355 1 Shaft, Rock
20 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
21 716-0111 1 /P Ring, Retaining
22  716-0195 1 Ring, Retaining
23  717-3507 1 S  Pump, Hydrostatic Transmission
24  718-3131 1 Pump, Auxiliary Hydraulic
25  719-3166 1 Arm, Upper Hitch RH
26  719-3167 1 Arm, Upper Hitch LH
27  721-0501 1 O-Ring, 2.987 ID x .103 Dia
28  721-0510 2 Seal, Oil, 1.5x 2.0 x .25
29  723-3071 1 Filter, Oil, Hydraulic System use with
737-3105 Fitting, Nipple
29  723-04032A 1 Filter, Oil, Reverse Flow style Not shown, use
with 619-04163, Refer to Service Advisory
CC-566
29  619-04163 1 S  Housing, Reverse Flow Not shown, use with
723-04032A, Refer to Service Advisory
CC-566
30 723-3014 1 S  Filter, Ol
31 723-3021 1 /P Breather, Transmission
32  725-3272 1 Sensor, RPM
33 727-3012 2 /P Fitting, 90 degree
34 727-3176 1 Tube, Auxiliary Pump Suction
35 727-3181 1 Tube, Hydro Suction
36 731-04018 1 Grommet
37 732-1162 1 Spring, Extension
38  736-3052 2 /P Washer, Flat, .406 x 1.0 x .105
39 737-0146 1 S  Fitting, Grease
40  737-0349 2 Plug, Fitting
i 7378105 WWW.MYIMOWer &k SiGomsole



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Transmission 4WD

Page 75 of 81

Ref#  Part Number Qty Description
42  737-3108 1 Fitting, 90 degree
43  737-3111 1 Fitting, 90 degree
44  737-3112 1 Fitting, Straight
45  737-3113 2 Fitting, Straight
46  738-0108 1 Screw, Shoulder, .498 Dia x 1.45
47  738-0430 1 Screw, Shoulder, .50 Dia x .685
48  738-04001 4 Screw, Shoulder, .625 x .18: 1/2-13
49  741-1110 2 Bearing, Sleeve, 1.52 x 1.75x 1.0
50 750-1208 4 Spacer, .40x 1.0x 3.9
51  750-1239 2 Spacer, 1.52 x 2.25 x .188
52  737-04018 1 Dipstick

WWW.mymowerparts.com



Page 76 of 81

1ons

ission Connecti

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Transm

NN
ﬁmnv !
L
5 S\ T
F \ ) / // m_/ -
/ \ mm, /f\_ ™
// /
. A / -
/4 \
S \ R _W/ )
_Wu \\\\\\A»MMMM/ W ,.A _ // / \\\.WMH,J. _Am w__, ///
R V- . N 75 AN
N BN R -
- NS m ?%/%/ . A NN - _w y
mnw /J.///L MI””””/// WW/MW A( ® & y o, V/UIIW Y _/ \Auw WW
L e\ e o M E Ny
" .m(\ /ﬁmwm J//I YﬂN,uuHM.ﬂH"IHHIIHummva \ / /”/ Qn _:/// V///, / b”
/-Jﬂﬂ..iwnm“n_ﬁ\v mem‘ /W,W/ / N ﬂw A&\M/ w 5] ;.mw \\\ p \xwwm R ww.\w‘
°[&F ﬂmﬁy P, Vi
17! s} w ﬂ“\uj K&mzn >y .. m “““\& 3
X9 N S [TV
— A%%WWWVHNV R4 ,\&mﬁmﬁm&-@%ww
m”w,. 7,%”,,%%”@.,”&AH\NAJfM,WQMNNMW &
A e
N e =0 o
N_.n/AA/ / .\AWWW” ”/ A |!“wmuxm mm:wmwwﬂwmlfmumm,
VM ﬂmNIHN LWN( Mv v n.u\ \““”I k% mm Wmv\w &VUWAAH\V A/
T T Vi a \\\ YooN
AN

\

ﬁuu.wun\ / mmv < v/ o~ \“\ M\ va Am,"
L VnnHIHu_ Ay N ) ¥
T vk
Y, S R
"mmm\“‘ |...|||||/r|./ /A) /A) /
e M\ & N8, xwr
T 4/ A . s DI /
Mo / N AR AN
=t xMMM\\\\\\\‘ \\ \.rK . w.‘-:l.l.ili-ﬁ// /Myu
- . o / TN @
) / 0 \A 1..1\M\Jm_\uw -

[ /A\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 77 of 81
Transmission Connections

Ref#  Part Number Qty S/P/F  Description

1 603-0748-0637 1 /P Bracket, Lower Hitch RH

2 603-0751-0637 1 /P Bracket, Lower Hitch LH

3 603-0753-0637 1 /P Bracket, Top Link

4  603-0754A-0637 1 /P Bracket, Cylinder

5 603-0758-0637 1 /P Bracket, Drawbar

6  703-3542A 1 /P Shield, PTO

777530634 1 Graphic, Warning

7  703-3548A 1 /P Bracket, Chain LH

8  703-3549A 1 /P Bracket, Chain RH

9  710-0505 4 /P Screw, Hex Cap 7/16-14 x 1/0 GR5
10  710-0964A 8 Screw, Hex Cap 5/8-18 x 1.31 GR5
11 710-1515 1 Screw, Hex Cap 5/8-11 x 1.5 GR5
12 710-3039 4 /P Screw, Hex Cap 5/16-18 x .5 GR5
13  710-3067 2 /P Screw, Hex Cap 1/2-13 x 1.75 GR5
14  710-3119 6 /P Screw, Hex Cap 3/8-16 x .75 GR5
15 710-3131 10 /P Screw, Hex Cap 1/2-13 x 1.0 GR5
16  711-1503 1 Pin, Lift, .75 x 2.125
17  712-3063 8 Nut, Hex Lock, 5/8-18
18 716-0101 1 S Ring, Snap, 75 Dia
19 717-3504 1 S  Cylinder, Lift
20 736-0192 2 S  Washer, Flat, .531 x .93 x .09
21 703-05133 1 Bracket, Hitch Clip
22  747-04109 1 Rod, Top Link Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 78 of 81

7304 Tractor

Turbo Charger

o
\m\. &
ey
ar
2 ~
, Am
0
. Qe JN
e Ny b
S o /
\ _, YT\ |/
.. \ (7 Ve /
? \ o)
7y I w. _n ANWI“\\_ VN“\“\ ) v\\ A\
/ v vt
/@& / /r_ml...)mw_ 5\ \
—_ \ M
( den— \
\ @ )

2 \

© B _mmﬂ :

N
>

AN -
YW
\\ ¢
_AAI \ \
N//ﬁmw o
N\ -~
?ll////
~% NN
AN
r/ SO\
N // N
//4. //
(. D
10d
—\
Pt \\
/ o0
\\ o~
|||||| /

. Hr\ § w.\ -
» mwwv. ; mw_ ‘\\.mmww.; é

AN y

L

\‘

/

b
e
fzu / \m

\
! L
S

\y m

™

\k-.

ra

Lt

r e g, m
[ M ’ \\AKW%MNM/KMW&%%
C
iy

oS0
3

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor
Turbo Charger

Page 79 of 81

Ref#  Part Number Qty S/P/F  Description

1 BS-820969 3 Nut, Hex

2 BS-820995 1 Plug

3 BS-820944 4 Clamp, Hose

4  BS-820993 1 Clamp, Hose

5 BS-825533 1 Charger, Turbo

6 BS-825536 1 Pipe, Air Inlet

7 BS-820942 1 Adapter, Air Cleaner

8 BS-825537 1 Adapter, Muffler

9 BS-825542 1 Hose, Vacuum
10 BS-820988 1 Gasket, Air Inlet Pipe
11 BS-825543 2 Hose/Clamp Assembly
12 BS-820990 1 Gasket, Muffler Adapter
13  BS-825535 1 Pipe, Oil Outlet
14  BS-820975 1 Seal, O Ring (Qil Outler Pipe)
15 BS-820973 1 Gasket, Oil Outlet
16 BS-820181 2 Nut, Hex (Air Inlet Pipe)
17 BS-820971 2 Screw (Oil Outlet Pipe)
18 BS-820981 1 Stud, Turbo Charger
19 BS-820553 1 Stud, Turbo Charger
20 BS-820983 3 Stud, Turbo Charger
21 BS-820985 2 Stud, Turbo Charger
22  BS-820950 2 Washer, Sealing (Olil Inlet Pipe)
23  BS-820952 2 Washer, Sealing (Olil Inlet Pipe)
24  BS-820960 4 Clamp, Hose
25 BS-820962 1 Gasket, Water Pipe
26 BS-825558 1 Pipe, Water
27  BS-825540 1 Line, Water
28 BS-825541 1 Line, Water
29 BS-825539 1 Pipe, Olil Inlet
30 BS-820954 1 Screw (Oil Inlet Pipe)
31 BS-820948 1 Screw (Oil Inlet Pipe)
32 BS-820023 2 Screw
33 BS-820069 2 Nut, Hex (Water Pipe)
34 BS-820553 4 Stud, Muffler
35 BS-821001 1 /P Gasket, Muffler
36 BS-820178 4 Nut, Hex (Muffler)

WWW.mymowerparts.com



Page 80 of 81

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor

Wheels

N I
// AV I ¥
KV \\ . f e 3 _

/ I AEESSE

(o]
_//
////.r
AP g
& of
—. \ \|HH|”I|”I.MMW””””lau
—e _ Vi / \\\-ﬂ#ﬁm//
\, . /
/// /// \\ Ah “m W%/
S 0, NN
—_— \ // , mm /W”M” %\”,.
AN
¢9 M
g § =
\Lwnwa‘hw
=
K]
<3
r,
[{(»]
_lﬂpl
’/N//,.'
1 .
\¢? ¢
& &

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7304 Tractor Page 81 of 81
Wheels
Ref#  Part Number Qty S/P/F  Description
1 634-3045 2 Rim, TURF Tire - Front
634-04018 2 Rim, INDUSTRIAL Tire - Front
734-0255 2 S Valve Stem
2 734-3122 2 S Tire, Turf
734-04020 2 Tire, Industrial
3 634-3046 2 Rim, TURF Tire - Rear
634-04017 2 Rim, INDUSTRIAL Tire - Rear
734-0255 2 S Valve Stem
4  734-3124 2 Tire, Turf
734-04013 2 Tire, Industrial
5 710-1808 10 Screw, Lug, M12
6 710-3294 12 Bolt, Lug, M14 x 1.5 x 20

WWW.mymowerparts.com



